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CUSTOMER NAME:
ADDRESS:

The following sample(s) was/ were submitted and identified on behalf of the client as:

Sample Name . COATED BLOCKOUT 440GR

Product Specification : 250X250 36X386 440GSM -
Product or Lot No. : GLPO13-440B1 ,
Buyer

Material and Mark D

Other Information : GLP013-44081/ COATED BLOCKOUT 440GR

Date of Receipt : Nov 10, 2017

Testing Start Date : Nov 10, 2017

Testing End Date . Dec01, 2017

Test result(s) 1 For further details, please refer to the following page(s)

Signed for

SGS-CSTC Standards Technical

Services (Shanghai) Co., Ltd.

ZMO [M

Zano Lai
Authorized signatory

Thludomonthhwﬂ mmymmluwmuWMMt mmu accossible
hﬂpm erms-and-Conditions. aspx and, for electronic format documents, subject to Terms and for Electronic
Dacumtm ltp wa 8. monnmumMMﬁIMrmeowmmam Attention is drawn to the limitation of liability,
Indom rein. Any holder of this document is advisod mnmmm«mmumm
'ntll‘g ﬂnhoﬂh and within the of Cllent’s hlwcﬂomill::y“m sole responsibiity
Iltolut;llonlm Gawmntdonmlmnk mnwahnmmmnmﬁm Hg..u and lﬁomunﬁulm
transaction documents. This document cannot be ‘% , without prior written Company. Any unauthorized
alteration, of falsification of the cohtent or appearance of Mﬂhuﬂwm may be p ited to the fullest
mm&goﬂmb thorwise stated the h hhhlmnmnultroﬂywmumphmudldchhumpll{c)m
only.

_ SHML 533414

e 59, Block 1155, East Kang (i Road, Pudong Distict, Shanghal, Chira. 201319 H{E5-21)61106300  1(86-21)68183122/68183020  www.sgsgroup.com.cn

hE. EE- AERSERI504608 SR 201319 t(ES21)61106300  1(B5-21)68183122/68183620 e sgs.china@sgs.com
]

Member of the SGS Group (SGS SA)



E
@
-
“
o
o]
l
=
=
¥
>
o
[~
x
L&
=
&
@
e
a
)
-
-
-~
-
=
]
=
y
s
by
=
e
&
B
&
=
=
=
2
]
L
=]
-
7]
2
o
¥]
o
]
a
-
k=Y
&
=
-
=
=
=
2
]
3
-
=
o
[
[
-
c
2
=
L
@
-
l'l
2
o
&
]
=
©
e
]
)
=
e
e
8
=
]
-]
£
-
o
o
&
]
&
=
g
-
=
=
=
<

TEST REPORT
No. : SHIN1411047188PS

Date: Dec 16, 2017
Page: 2of 7

Test ltem:

To determine the flammability (building ﬁ;aterials class B1) in accordance with DIN 4102-1 (May
1898) Fire behaviour of building materials and elements Part 1. Classification of building materials,
Requirements and testing

. Test conducted

This test was conducted as per DIN 4102-15:1990 DIN 4102-16:1998 and DIN 4102-1:1998 Clause
6.2.

Classification in according to DIN 4102-1 (May 1998) Clause 6.1-Class B1 materials

Il._Sample details

Name PVC BANNER
Color / Density White / 437g/m?
Size of sample 1000mmx180mm & 180mmx90mm

Conditioning
Prior to testing, the sample was conditioned at least 14 days to constant mass at a temperature of 23
+2 °C, and a relative humidity of 50 + 6 %.
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lll. Test results
1) “Brandschacht” Test according to DIN 4102-15 &16
Exposed surface: The front face

Results of “Brandschacht” Test (part 1)
Line Dnit Test assemblies No. b
No. Lengthwise Widthwise
: Specimen fixings according to DIN 4102 part 15, : ' ’
table
2 | Max. flame height above lower sample edge; cm 50 50
3 | Time " ____min:s 0:26 0:31
Melting/burning through _
4 | Time" min:s 0:07 0:09
Back of specimen
5 | Flaming/glowing, Time " min:s 0:07 0:09
6 | Discolouring, Time " min:s 0:08 0:10
Burning droplets No No
7 | Begin 1) min:s ! !/
Amount / /
Specimen material falling off in separate droplets ! /
Specimen material falling off continuously { !
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Results of "Brandschacht” Test (part 2)

Line . Test assemblies No.
No. - L Lengthwise Widthwise
Burning parts No No
10 | Begin 1) min:s / /
11 | Parts of sample falling off separately ! / ¥
12 | Parts of sample falling off continuously / f
(8 Duration of continued combustion on mesh base il No T
(max.)
Burner flame impairment by dripping/falling
— No No
14 | Time " min:s / /
Premature ending of test g ]
15 | End of burning at specimen min:s / /
16 | Time when test terminated (if applicable) " min:s / /
Burning after end of test No No
17 | Duration min:s / /
18 | Number of specimens / /
19 | Front of specimen ! !
20 | Back of specimen / !
21 | Height of flame cm / /
lowing after end of test No No
22 | Duration min:s ! !
23 | Number of specimens ! f
24 | Front of specimen J /
25 | Back of specimen 2 / ]
26 | Top half of specimen e /
27 | Bottom half of specimen / )
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Resuits of “Brandschacht” Test (part 3)
Line Uik Test assemblies No.
No. Lengthwise Widthwise
28 | Single results cm 58 —7 2 - %
56 | s7 56 57
29 | Average of the single results cm o . 56.75
Smoke temperature
30 | Max. of average € 147 146
31 | Time " min:s 10:00 10:00
Note: " time from start of testing
2} Normal Flammability Test according to DIN 4102-1 Clause 6.2
Flame application: [ V ] bottom edge ignition, [ ] surface igniticn
vV ] Lengthwise (if applicable)
Specimen No. B 1 2 3 4 5
Reaching the measuring mark within 20 seconds No No No No No
Self extinguishing of the flame (s) 15 17 18 17 16
Max. flame height (cm) 10 11 11 12 11
End of afterflaming (s) 15 17 16 17 16
End of afterglowing (s) 15 17 16 17 16
Molten dripping , No No “No No No
Smoke developments (visual impression) Slight
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v ] Widthwise (if applicable) _
Specimen No. 1 | 2 3 4 5
Reaching the measuring mark within 20 seconds No _No No No No
Self extinguishing of the flame (s) 17 16 e 18 17
Max. flame height (cm) 12 10 10 11 11

' End of afterflaming (s) ] 17 16 17 18 E 17

End of afterglowing (s)_ 17 16 17 18 17
Molten dripping No No No No . No
Smoke developments (visual impression) \ Slight

All timings are from start of testing
Criteria for classification for Class B1 (DIN 4102-1 Clause 6.1.2)
All materials, except flooring, may be classed as B1 materials if they met,
a) Pass DIN 4102-16 “brandschacht” test if
1) The mean value for the residual length of each specimen is at least 15 cm, and no individual
values are lower than 0 cm;
2) The mean effluent temperature does not exceed 200°C in any test;
3) The requirement for the residual length of each specimen is met even where there is
afterflame, afterglow, or smouldering.
b) Pass DIN 4102-1 Clause 6.2.3 Ignitability Test if,
For each specimen, flaming doesn’t reach the gage mark within 20s after flame application.

STATEMENTS:

This test report does not replace any mandatory certification of the product that may be required.
The test results relate to the behaviour of the test specimens of a product under the particular
conditions of the test; they are not intended to be the sole criterion for assessing the potential fire and
smoke hazard of the product in use. ;
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Conclusion: The tested sample meets the low flammability requirements of class B1 of building
materials under DIN 4102-1 (May 1998).

Photo Appendix:

=f

- The test was performed by SGS internal laboratory.

LRt End of report"!'tl‘..
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